
SAVE THIS MANUAL FOR FUTURE REFERENCE

MODEL NUMBER: _________________________

SERIAL NUMBER: _________________________

DATE PURCHASED:________________________

MIH1.2TDI-STD2
Mobile Indirect Heater 

Parts Manual



(000394)

WARNING
Breathing diesel engine exhaust exposes you 
to chemicals known to the State of California
to cause cancer and birth defects or other 
reproductive harm.
• Always start and operate the engine in a 
  well-ventilated area.
• If in an enclosed area, vent the exhaust to 
  the outside.
• Do not modify or tamper with the exhaust 
  system.
• Do not idle the engine except as necessary.
For more information go to 
www.P65Warnings.ca.gov/diesel.

(000393a)

WARNING
CANCER AND REPRODUCTIVE HARM

www.P65Warnings.ca.gov.



iii

Introduction

This parts manual was prepared based on the information available at the time of publication and is subject to change 
without notice. Generac Mobile reserves the right to change parts at any time. To check whether a revised parts 
manual is available, contact Generac Mobile.

DO NOT MODIFY or use this equipment for any application other than which it was designed for. To keep your 
equipment fully operational, it is suggested you maintain a stock of commonly used maintenance or service parts. 
A recommended spare parts list can be found in the back of this manual. To order service parts, please go to 
www.generacmobileproducts.com or call Generac Mobile.

GENERAC MOBILE PRODUCTS LLC
215 Power Drive • Berlin, WI 54923 U.S.A.

Phone: 920-361-4442
FAX: 920-361-4416

Toll Free: 1-800-926-9768
www.generacmobileproducts.com

For technical or parts QUESTIONS, contact Generac Mobile Technical Service                                                
at 1-800-926-9768. 

Engine Make:__________________________________________
Engine Serial Number:___________________________________
Engine Model Number: __________________________________

(000100a)

Consult Manual. Read and understand manual
completely before using product. Failure to 
completely understand manual and product 
could result in death or serious injury.

WARNING

WARNING

(000228)

Environmental Hazard. Always recycle batteries at an 
official recycling center in accordance with all local 
laws and regulations. Failure to do so could result in 
environmental damage, death, or serious injury.



iv

This Page Intentionally Left Blank



v

Table of Contents

Introduction ...............................................................................................................................................iii
Parts Manual Instructions ...................................................................................................... 1
Decal Location....................................................................................................................... 2
Enclosure Panels................................................................................................................... 4
Roof and Doors to Unit .......................................................................................................... 6
Burner Assembly to Unit ........................................................................................................ 8
Electrical Assembly to Unit .................................................................................................. 10
Heat Exchanger and Enclosure Panels to Unit ................................................................... 12
Heat Exchanger Assembly .................................................................................................. 14
Scroll Assembly ................................................................................................................... 16
Side Door Panel Assembly.................................................................................................. 18
Rear Panel Assembly .......................................................................................................... 20
Front Panel Assembly ......................................................................................................... 22
Rear Door Assembly ........................................................................................................... 24
Side Door Assembly ............................................................................................................ 26
Front Door Assembly........................................................................................................... 28
Control Box Assembly ......................................................................................................... 30
Engine / Generator Assembly.............................................................................................. 32
Fuel Tank Assembly ............................................................................................................ 34
Trailer Assembly.................................................................................................................. 36
Recommended Spare Parts - Engine.................................................................................. 38
Recommended Spare Parts - Heater and Electrical............................................................ 40



vi

This Page Intentionally Left Blank



A0003437949 A MIH1.2TDI Parts Manual 1

Parts Manual Instructions

Product illustrations are only representations. Products supplied may vary from the illustrations in this parts manual. 
Parts not shown in the illustration are indicated by a double dash (--) in the item column.

Please be prepared to provide the following information when ordering replacement parts: model number, serial 
number (on unit serial tag), part number, purchase order number (if applicable), shipping address, shipping method.

Refer to the illustration below to locate the unit ID tag and Vehicle Identification Number (VIN) tag on the unit. Important 
information, such as the unit serial number, model number, VIN and tire loading information are found on these tags. 
Record the information from these tags so it is available if the tags are lost or damaged. When ordering parts or 
requesting assistance, you may be asked to provide this information.

03018

SERIAL TAG
(located on engine mount on inside of unit)

Serial Number

V

A

Model

KVA

Manufacturing Code

1 ph. 1.0PF 3 ph. .8PF 3 ph. 1.0PF

KW

Country of Origin

Weight (lbs/kg) RPM/Frequency

Rating

Ins. Class

FOR ELECTRICAL EQUIPMENT
ONLY. POUR MATERIAL

ELECTRIQUE SEULEMENT.
209649

Manufactured by Generac Mobile Products LLC
(920) 361-4442 (800) 926-9768

VIN TAG
TIRE AND LOADING INFORMATION

RENSEIGNEMENTS SUR LES 
PNEUS ET LE CHARGEMENT

SEE OWNER’S
MANUAL FOR 
ADDITIONAL

INFORMATION
VOIR LE

MANUEL DE
L’USAGER

POUR
PLUS DE

RENSEIGNEMENTS

MANUFACTURED BY/FABRIQUE PAR: Generac Mobile Products LLC     DATE:     00/0000
GVWR/PNBV:     000KG (0000LBS)          COLD INF. PRESS./ 
              PRESS. DE

V.I.N./N.I.V.:

 

00000000000000000
  

TYPE:

 

TRAILER

  
MODEL:

 XXX000

GAWR / PNBE      TIRE / PNEU      RIM / JANTE         GONF A FROID - KPA(PSI/LPC) SGL / DUAL

EACH
AXLE

THIS VEHICLE CONFORMS TO ALL APPLICABLE STANDARDS PRESCRIBED UNDER THE U.S. FEDERAL MOTOR VEHICLE SAFETY STANDARDS(FMVSS) AND CANADIAN 
MOTOR VEHICLE SAFETY REGULATIONS IN EFFECT ON THE DATE OF MANUFACTURE.

CE VEHICULE EST CONFORME A TOUTES LES NORMES QUI LUI SONT APPLICABLES EN VERTU DU REGLEMENT SUR LA SECURITE DES VEHICULES AUTOMOBILES DU CANADA EN VIGUEUR A LA DATE SA 
FABRICATION.

The weight of cargo should never exceed 0000KG (0000LBS)
Le poids du chargement ne doit jamais depasser 0000KG (0000LBS)



2 MIH1.2TDI Parts Manual A0003437949 A

DECAL LOCATION

03816

1

7

6

8

4

5

4

S≤15 mg/kg

ULTRA LOW
SULFUR 

FUEL ONLY

DANGER
GEFAHR
PELIGRO
DANGER

DIESEL DIESEL 

3

2

4

5

54

Operator’s manual must be stored on machine. Replacement
operator’s manual can be ordered through your local
Generac distributor.
Das Benutzerhandbuch muss an der Maschine aufbewahrt
werden. Zur Bestellung von Ersatzhandbüchern wenden Sie
sich bitte an Ihren Generac-Händler.
El manual del operador debe guardarse en la máquina.
Puede solicitar un manual del operador de reemplazo a través
de su distribuidor local de Generac.
Ranger le manuel de l’utilisateur avec l’appareil. Un manuel
de rechange peut être commandé auprès de votre distributeur
Generac local.

10000023884

(1) Inside unit on 
generator fence

10000022551

10000022644

9

10000022667

(1) Inside unit on 
fan guard

1. Read operator's manual.
2. Use hitch rated for trailer's "gross
    vehicle weight rating".
3. Securely attach trailer to tow
    vehicle.
4. Attach safety chains using a cross
    pattern.
5. Attach breakdown chain to vehicle.
6. Check trailer lights.

TOWING INSTRUCTIONS INSTRUCCIONES PARA REMOLQUE
1. Lea el manual del operador.
2. Use un enganche adecuado para la “capacidad
    de peso bruto del vehículo” del remolque.
3. Enganche firmemente el remolque al vehículo
    de remolque.
4. Enganche las cadenas de seguridad en
    forma cruzada.
5. Enganche al vehículo la cadena de emergencia
    para averías.
6. Revise las luces del remolque.

ABSCHLEPPANWEISUNGEN
1. Lire le manuel de l’utilisateur.
2. Utiliser un attelage convenant au poids
    nominal brut de la remorque.
3. Arrimer solidement la remorque au véhicule
    tracteur.
4. Poser les chaînes de sécurité en les croisant.
5. Fixer la chaîne de remorquage au véhicule.
6. Vérifier les feux de la remorque.

INSTRUCTIONS DE REMORQUAGE
1. Benutzerhandbuch lesen.
2. Anhängevorrichtung verwenden, die der
    „Gesamtbetriebsgewichtsklasse” des
    Fahrzeugs entspricht.
3. Anhänger sicher am
    Abschleppfahrzeug befestigen.
4. Sicherheitsketten über Kreuz anbringen.
5. Abreißkette am Fahrzeug anbringen.
6. Anhängerleuchten prüfen.



A0003437949 A MIH1.2TDI Parts Manual 3

DECAL LOCATION
Item Part No. Qty Description Notes

1 10000023884 1 DECAL, OPERATOR MANUAL STORAGE
2 10000022514 1 DECAL, DIESEL FUEL ONLY FILL
3 10000023715 1 DECAL, ULTRA LOW SULFUR FUEL
4 10000022772 4 DECAL, TIE DOWN POINT
5 10000025362 4 DECAL, FORKLIFT POCKET BELOW
6 10000024119 1 DECAL, GENERAL TOW INSTRUCTIONS
7 10000022667 2 DECAL, GENERATOR GUARD TEMP WARNING
8 10000022551 1 DECAL, RADIATOR FILL HAZARD
9 10000022644 2 DECAL, FAN BELT BLADE TEMP GUARD
10 A0000116250 1 DECAL, HOT EXHAUST ABOVE
11 A0000116251 3 DECAL, DO NOT DRILL
12 A0000116411 3 DECAL, READ MANUAL USE PPE FOR HEARING
13 A0000116412 3 DECAL, DO NOT STEP
14 A0000411613 1 DECAL, DISCONNECT BATTERY FOR SERVICE
-- A0000561237 1 DECAL, SAFETY



4 MIH1.2TDI Parts Manual A0003437949 A

ENCLOSURE PANELS

03817

2

3 5

8

9

1

10

11

12

13

2

4

6

7

14

15

4



A0003437949 A MIH1.2TDI Parts Manual 5

ENCLOSURE PANELS
Item Part No. Qty Description Notes

1 A0001584252 1 ASSEMBLY, ENCLOSURE PANEL FRONT
2 A0000199265 2 WELDMENT, FRONT DOOR
3 A0000259216 1 WELDMENT, ROOF - FRONT
4 A0000259217 1 PANEL, ROOF - CENTER
5 A0000259218 1 WELDMENT, ROOF - REAR
6 A0000259223 1 WELDMENT, PANEL - LEFT REAR
7 A0000259222 1 WELDMENT, PANEL - MIDDLE
8 A0000259221 1 WELDMENT, PANEL - FRONT
9 A0000199267 1 WELDMENT, DOOR - LEFT
10 A0001584249 1 ASSEMBLY, ENCLOSURE PANEL - SIDE
11 A0000259204 1 WELDMENT, PANEL - RIGHT FRONT
12 A0000259205 1 WELDMENT, PANEL - MIDDLE FRONT
13 A0000259206 1 WELDMENT, PANEL - MIDDLE REAR
14 A0000259207 1 WELDMENT, PANEL - RIGHT REAR
15 A0001584250 1 ASSEMBLY, ENCLOSURE PANEL - REAR



6 MIH1.2TDI Parts Manual A0003437949 A

ROOF AND DOORS TO UNIT

03818

10

11

14

11

15

16

3

6

9
8

2

4

3

2

7

1

4

3 2

17

5

3
4

1

6
7

18

19

5

12

13



A0003437949 A MIH1.2TDI Parts Manual 7

ROOF AND DOORS TO UNIT
Item Part No. Qty Description Notes

1 - 2 ASSEMBLY, FRONT/REAR DOOR Page 24
2 60654 12 SCREW, .312-18X1.000 BTN HEX 18-8 SS
3 60340 20 WASHER, .312 FLAT .875/.040 18-8 SS
4 36672ZC 6 PLATE, HINGE BACK - THREADED
5 10000045773 40 NUT M10X1.5 UCLIP SHORT TYPE SPRING STEEL
6 60339 40 SCREW, M8-1.25X20 STD HEX 18-8 SS
7 60452 40 WASHER, .313 FLAT 1.125/1.000 18-8 SS BO
8 60029 4 WASHER, M8 SPLIT LOCK
9 G043107 4 SCREW, M8-1.25 X 25 HHC, C8.8
10 A0002044774  1 STB FRONT ROOF WELDMENT
11 A0000621734 1 STB PANEL CENTER ROOF
12 A0001873183 8 NUT .312-18 CAGE ZC .06-.09 PANEL
13 A0001873014 1 STB ROOF WELDMENT REAR
14 A0000199212 1 GASKET, ROOF PANEL - REAR
15 A0000199294 1 WELDMENT, HEATER EXHAUST CAP
16 G042907 8 SCREW, M8-1.25 X 16, G8.8
17 - 1 ASSEMBLY, LEFT SIDE DOOR Page 26
18 0C2454 12 SCREW, M6-1 X 16 HWHT
19 3022059 1 GRILL, FAN INTAKE 2.50



8 MIH1.2TDI Parts Manual A0003437949 A

BURNER ASSEMBLY TO UNIT

03819

11

12

13

From Tank

To Burner

1

2

3

4

6
7

5

6
8

9

10

7

7

14

16

15

15
16

8



A0003437949 A MIH1.2TDI Parts Manual 9

BURNER ASSEMBLY TO UNIT
Item Part No. Qty Description Notes

1 3022914 4 SCREW 1/4-14 X 1.00 SELF-TAPPING
2 A0000604023 1 STB FUEL FILTER SUPPORT WELDMENT
3 60029 3 WASHER, M8 SPLIT LOCK ZC DIN127
4 60032 3 NUT, M8-1.25 HEX G8.8 ZC DIN934 - 
5 MAC0579 1 FILTER HOUSING
6 MAC2241 2 ADAPTER AER 2021-8-6S M
7 A0000616535 1 FUEL LINE SUPPLY MIH1.2
8 60031 6 WASHER, M8 FLAT ZC DIN125
9 G043107 3 SCREW HHC M8-1.25 X 25 C8.8
10 MAC0576 1 FUEL FILTER
11 MAC1915 1 RL38/2 120 VOLT OIL BURNER
12 60386 4 WASHER, .375 FLAT .993/.064 ZC
13 60358 4 NUT, .375-16 NYLK G5 ZC
14 A0000616536 1 FUEL LINE RETURN MIH1.2
15 A0000648642 2 ADAPTER 3/8 MNPT X 9/16-18 JIC-M
16 MAC3821 2 3/8 IN BRASS BALL VALVE



10 MIH1.2TDI Parts Manual A0003437949 A

ELECTRICAL ASSEMBLY TO UNIT

03820

1

6

92

4
5

8

7

10

11 14

15

8

19
16

11

10

11 13

20

11

18

11

18

11

20

11

16

19

21

3

12

17

17



A0003437949 A MIH1.2TDI Parts Manual 11

ELECTRICAL ASSEMBLY TO UNIT
Item Part No. Qty Description Notes

1 A0000632051 1 CONDUIT EMT 1/2 IN X 120 IN LG
2 A0000512943 1 ELBOW 90 1/2 EMT SCREW CLAMP
3 A0000479047 1 TUBING COPPER PRESSURE SWITCH HTR
4 MAC0336 1 1 1/2  IN IN HOLE STRAP
5 3022914 1 SCREW 1/4-14 X 1.00 SELF-TAPPING
6 A0000632054 1 CONDUIT EMT 1/2 IN BENT 36 X 24 w/MAC0374
7 A0003850799 1 CONDUIT EMT 1/2 IN BENT 28 X 5 w/MAC0374
8 60364 2 SCREW, 10-16X.500 STD HX G2 ZC DRILLING
9 MAC1399 1 ANTUNES DIFF SWITCH
10 MAC1516 2 ELECTRONIC T-STAT
11 MAC0374 12 CONNECTOR EMT STEEL SS 1/2 IN
12 A0002289384 1 ELBOW CONDUIT 3/4 EMT
13 A0002311742 1 ELBOW CONDUIT 3/4 EMT
14 MAC0386 1 4 IN X 4 IN SQUARE STEEL ELECTRICAL BOX
15 MAC0397 1 4 INx4 IN SQUARE STEEL COVER
16 15861 2 NUT, SPECIAL, .500 NPT LOCK 
17 A0000529132 2 FITTING, COMPRESSION .25 TUBE X .500MNPT
18 MAC0135 2 COUPLING GALV RIGID 1/2 IN
19 15864 2 STRAIN RLF, .50 NPT  .270/.464 ID, WT
20 A0000529086 2 CONDUIT EMT 1/2 IN X 8 IN LG
21 MAC1488 1 FAN LIMIT CONTROL 11-1/2 IN



12 MIH1.2TDI Parts Manual A0003437949 A

HEAT EXCHANGER AND ENCLOSURE PANELS TO UNIT

4

4

4

3

2

1

3
2

20

63
2

5

7

2
3

34

4

18

419

3
2

3
2

11

03821

11

4

3

2

22

3
2

4

4 4

9
17

2

13

14

12

10

21

9
8

15

23
16



A0003437949 A MIH1.2TDI Parts Manual 13

HEAT EXCHANGER AND ENCLOSURE PANELS TO UNIT
Item Part No. Qty Description Notes

1 A0002019117 1 STW WELDMENT PANEL RIGHT FRON
2 A0000206009 63 WASHER, SEALING .434ID X 1.00OD - SS
3 G049814 74 SCREW HHC M10-1.5 X 25 C8.8
4 10000045773 74 NUT M10X1.5 UCLIP SHORT TYPE SPRING STEEL
5 A0003850831 1 GRP SCROLL BCSW 
6 3022914 6 SCREW 1/4-14 X 1.00 SELF-TAPPING
7 A0001584230 1 ASSEMBLY, HEAT BOX - COMPLETE
8 66703 2 LIGHT, CLEARANCE, 2.0, - RED LED No grommet
9 66394 4 GROMMET, SEALED BEAM LIGHT, RUBBER 2.0 I
10 3020502 1 RED BAR LAMP
11 A0000422660 1 ASSEMBLY, REAR ENCLOSURE PANEL
12 A0000259223 1 STW ENCL PANEL LEFT REAR WELDMENT
13 A0000259222 1 STW ENCL PANEL LEFT MID REAR WELDMEN
14 A0000259221 1 STW ENCL PANEL LEFT MID FRONT WELDMENT
15 10150 1 BOX,CONDUIT,1 GANG,WTHRPRF,5 HOLE
16 14130 1 RECEPTACLE, 120V/20A GFI (5-20R) UL 2003
17 66702 2 LIGHT, CLEARANCE, 2.0, AMBER LED No grommet
18 A0000259220 1 STW ENCL PANEL LEFT MID FRONT WELDMENT
19 A0001478973 1 ASSEMBLY, CONTROL BOX
20 A0000259205 1 STW ENCL PANEL RIGHT MID FRONT WELDMENT
21 A0000259206 1 STW ENCL PANEL RIGHT MID REAR WELDMENT
22 A0000259207 1 STW ENCL PANEL RIGHT REAR WELDMEN
23 37017 1 COVER, RECEPTACLE - WEATHER PROOF 20A 



14 MIH1.2TDI Parts Manual A0003437949 A

HEAT EXCHANGER ASSEMBLY

3
2

1

2
3

5

4

6

7

5 8

9

5
5

9

5

4

10
1

5

5

10

14

6

5

11 5

13

5

5

13

3

5

12

2

1

2
3

4
5

5

16

14
15

03512



A0003437949 A MIH1.2TDI Parts Manual 15

HEAT EXCHANGER ASSEMBLY
Item Part No. Qty Description Notes

1 A0000259189 3 INSULATION, SIDE
2 60089 27 WASHER, .265 FENDER 1.250/.060
3 3023543 53 SCREW, .250-14 X 1.50 HEX
4 A0000259169 2 PLATE, MOUNTING - HEAT EXCHANGER
5 3022914 16 SCREW, .250-14 X 1.00 SELF-TAPPING
6 A0000259251 1 HEAT EXCHANGER WELDMENT
7 A0000272447 1 STW COLD BOX WELDMENT
8 A0000263749 1 STW PLATE HEAT BOX EXHAUST
9 A0000259167 2 WELDMENT, TOP CROSS MEMBER
10 A0000259183 2 WELDMENT, FRONT CROSS MEMBER
11 A0000272443 1 STW FRONT PLATE WELDMENT
12 A0000259190 1 INSULATION, FRONT
13 A0000259192 3 INSULATION, CORNER COVER
14 A0003850845 1 ASSEMBLY, HEAT BOX
15 A0000259195 1 INSULATION, CORNER COVER - RIGHT REAR
16 A0000272454 2 STW BRACKET BURNER WELDMENT



16 MIH1.2TDI Parts Manual A0003437949 A

SCROLL ASSEMBLY

8

1

2

9

10
11

9

13

3
4

3

5

6

5

14

00000

5

73

5

3

7

5

7

3

7

12



A0003437949 A MIH1.2TDI Parts Manual 17

SCROLL ASSEMBLY
Item Part No. Qty Description Notes

1 3022293 1 FAN, WHEEL
2 3022294 1 FUNNEL
3 G049814 40 SCREW, M10-1.5 X 25, G8.8
4 G022131 8 WASHER FLAT 3/8-M10 ZINC
5 10000045773 38 NUT, M10 X 1.50 U-CLIP SHORT TYPE
6 A0002000255 1 STB WELDMENT BOX INTAKE
7 G070264 32 WASHER FLAT M1
8 G057642 4 SCREW, M10-1.50 X 40, G8.8 HHC
9 60027 4 WASHER, M10 LOCK
10 10000046459 8 WASHER OVRSZD M10 X 30 X 10.5 SS 18-8
11 MAC2473 1 MOTOR, 7.5 HP 1800 RPM
12 A0001917473 1 STB 1.2 TRANSITION TOP BC-SW 222
13 A0000566363 4 NUT HEX LOCK M10-1.5 NY IN
14 A0001882013 1 STB WELDMENT SCROLL BC-SW 222 FAN



18 MIH1.2TDI Parts Manual A0003437949 A

SIDE DOOR PANEL ASSEMBLY

3

2

4

3

3

2

4

3

3

4

3

2

03514

1

5

6

7

8



A0003437949 A MIH1.2TDI Parts Manual 19

SIDE DOOR PANEL ASSEMBLY
Item Part No. Qty Description Notes

1 A0000422475 1 STW ENCL PANEL SIDE DOOR TOP
2 G042907 8 SCREW, M8-1.25 X 16 HHC, G8.8
3 60031 8 WASHER, M8 FLAT
4 60032 8 NUT, M8-1.25 HEX G8.8
5 A0000422476 1 STW ENCL PANEL SIDE DOOR SIDE LARGE
6 A0000422479 1 STW ENCL PANEL SIDE DOOR BOTTOM
7 A0000422477 1 STW ENCL PANEL SIDE DOOR SIDE SMALL
8 A0000272695 2 BUMPER PUSH-IN FOR 1/4" DIA X 1/4" 
-- A0001584249 1 ASSEMBLY, PANEL SIDE ENCLOSURE 



20 MIH1.2TDI Parts Manual A0003437949 A

REAR PANEL ASSEMBLY

3

2

4

3

3

2

4

3

1

3

2

3
4

6

3

4

3

2

03515

12

5
10

8
11

9

8
7



A0003437949 A MIH1.2TDI Parts Manual 21

REAR PANEL ASSEMBLY
Item Part No. Qty Description Notes

1 A0000422474 1 STW ENCL PANEL DOOR REAR TOP
2 G042907 8 SCREW, M8-1.25 X 16 HHC, G8.8
3 60031 8 WASHER, M8 FLAT
4 60032 8 NUT, M8-1.25 HEX G8.8
5 A0000422472 1 STW ENCL PANEL DOOR SIDE SMALL WELDMNT
6 A0000422473 1 STW ENCL PANEL DOOR BOTTOM
7 60770 2 SCREW, M4-0.70X20 PAN PHIL G4.8 ZC
8 G043180 4 WASHER FLAT M4
9 MAC1366 1 LIGHT . LICENSE . RECT MNT
10 A0000272695 2 BUMPER PUSH-IN FOR 1/4" DIA X 1/4" 
11 60051 2 NUT, M4-.70 NYLK G8.8 ZC
12 A0000422471 1 STW ENCL PANEL DOOR SIDE LARGE WELDMNT
-- A0001584250 1 ASSEMBLY, REAR ENCLOSURE PANEL



22 MIH1.2TDI Parts Manual A0003437949 A

FRONT PANEL ASSEMBLY

3

2

4

3

3

2

4

3

1

3

2

3
4

6

3

4

3

2

03516

7

5

8



A0003437949 A MIH1.2TDI Parts Manual 23

FRONT PANEL ASSEMBLY
Item Part No. Qty Description Notes

1 A0000422470 1 STW ENCL PANEL DOOR FRONT TO
2 G042907 8 SCREW, M8-1.25 X 16 HHC, G8.8
3 60031 8 WASHER, M8 FLAT
4 60032 8 NUT, M8-1.25 HEX G8.8
5 A0000422472 1 STW ENCL PANEL DOOR SIDE SMALL WELDMNT
6 A0000422473 1 STW ENCL PANEL DOOR BOTTOM
7 A0000422471 1 STW ENCL PANEL DOOR SIDE LARGE WELDMNT
8 A0000272695 2 BUMPER PUSH-IN FOR 1/4" DIA X 1/4" 
-- A0001584252 1 ASSEMBLY, FRONT ENCLOSURE PANEL



24 MIH1.2TDI Parts Manual A0003437949 A

REAR DOOR ASSEMBLY

1

4

8

03823

2
3

5

7
6



A0003437949 A MIH1.2TDI Parts Manual 25

REAR DOOR ASSEMBLY
Item Part No. Qty Description Notes

1 A0001882776 1 STW FRONT DOOR WELDMENT
2 60654 4 SCREW, .312-18X1.000 BTN HEX 18-8 SS
3 60340 4 WASHER, .312 FLAT .875/.040 18-8 SS
4 18462B 2 HINGE, RIGHT - FEMALE
5 36672ZC 2 PLATE, HINGE BACK - THREADED
6 MAC4302 1 ROLLER CAM FOR DEFEATER DOOR HANDLE
7 MAC3689 1 DEFEATER HANDLE - PADLOCK ONLY
8 A0003887871 1 ASSEMBLY, DOOR - REAR



26 MIH1.2TDI Parts Manual A0003437949 A

SIDE DOOR ASSEMBLY

03824
8

7

10

2

1

3

12

9

11

6

5

4



A0003437949 A MIH1.2TDI Parts Manual 27

SIDE DOOR ASSEMBLY
Item Part No. Qty Description Notes

1 A0001882779 1 STW LEFT SIDE DOOR WELDMENT
2 MAC4302 1 ROLLER CAM FOR DEFEATER DOOR HANDLE
3 MAC3689 1 DEFEATER HANDLE - PADLOCK ONLY
4 10000028847 1 STB LOUVER WELDMENT 
5 60452 8 WASHER, .313 FLAT 1.125/1.000 18-8 SS BO
6 60339 8 SCREW, M8-1.25X20 STD HEX 18-8 SS
7 60654 4 SCREW, .312-18X1.000 BTN HEX 18-8 SS
8 60340 4 WASHER, .312 FLAT .875/.040 18-8 SS
9 18462B 2 HINGE, RIGHT - FEMALE
10 36672ZC 2 PLATE, HINGE BACK - THREADED
11 54239 8 NUT, M8-1.25 UCLIP PO SHORT TYPE
12 A0003887873 1 ASSEMBLY, DOOR - FRONT



28 MIH1.2TDI Parts Manual A0003437949 A

FRONT DOOR ASSEMBLY

03825

6
5

4

7

1

2

38

9

10



A0003437949 A MIH1.2TDI Parts Manual 29

FRONT DOOR ASSEMBLY
Item Part No. Qty Description Notes

1 A0001882776 1 STW FRONT DOOR WELDMENT
2 MAC4302 1 ROLLER CAM FOR DEFEATER DOOR HANDLE
3 MAC3689 1 DEFEATER HANDLE . PADLOCK ONLY
4 60654 4 SCREW, .312-18X1.000 BTN HEX 18-8 SS
5 60340 4 WASHER, .312 FLAT .875/.040 18-8 SS
6 18462B 2 HINGE, RIGHT - FEMALE
7 36672ZC 4 PLATE, HINGE BACK - THREADED
8 24540 1 HOLDER, MANUAL (PLASTIC)
9 3022914 4 SCREW 1/4-14 X 1.00 SELF-TAPPING
10 A0003887871 1 ASSEMBLY, DOOR - FRONT Excludes 24540



30 MIH1.2TDI Parts Manual A0003437949 A

CONTROL BOX ASSEMBLY

03520

4
3

13

12

10

12

9

11

14

15

11
8

7
1819

2
6

20
17

16

22

23

25

21

20

26

27

28

1

2
6

2

7

4
3

2

4

3

2

2

6

5
24



A0003437949 A MIH1.2TDI Parts Manual 31

CONTROL BOX ASSEMBLY
Item Part No. Qty Description Notes

1 A0000199284 1 WELDMENT, CONTROLLER BOX
2 G049811 16 WASHER, M6 FLAT
3 0J7513 8 WASHER, LOCK M6
4 G049813 8 NUT, M6-1.0 HEX, G8
5 MAC2374 1 KIT, BREAKAWAY
6 G042568 8 SCREW, M6-1.0 X 20, G8.8
7 A0003887878 1 BOX, BREAKER W/cover
8 3020821 1 BREAKER, 30A
9 3021359 1 LIGHT, LED 120V - RED
10 3020956 1 LIGHT, LED 120V - GREEN
11 3021349 1 SWITCH, 2 POSITION
12 3021348 2 SWITCH, PUSH BUTTON - MOMENTARY
13 MAC0424 1 KIT, DISCONNECT
14 3021360 1 LENS, RED
15 3020957 1 LENS, GREEN
16 3023292 1 RELAY, MOTOR OVERLOAD
17 3020728 1 CONTACTOR, 25 AMP
18 3021358 1 BAR, GROUND
19 60352 8 SCREW, .375-16 X 1.25 STANDARD HEX, G5
20 66003 2 RAIL, DIN
21 3021361 1 BLOCK, DISTRIBUTION  - 3 PHASE
22 3021352 1 CONTACTOR, AUX
23 10000030709 1 TERMINAL BLOCK, PASS THROUGH WH
24 3021372 1 BREAKER, 10A - SINGLE PHASE
25 A0003887868 2 BREAKER, 20A - SINGLE PHASE
26 MAC1202 1 GAUGE, FUEL 2.00”
27 CALL 1 CONTROLLER, LOFA
28 A0000199283 1 STW KEY SWITCH MOUNT



32 MIH1.2TDI Parts Manual A0003437949 A

ENGINE / GENERATOR ASSEMBLY

03826

1

2

3 4

6

8
9

10
11

12

14

19

20

1

2

25

8
9

28

27

13

26

18

22

24

15

17

23

18

5

7

29

16

21



A0003437949 A MIH1.2TDI Parts Manual 33

ENGINE / GENERATOR ASSEMBLY
Item Part No. Qty Description Notes

1 60012 4 WASHER, M12 FLAT
2 G098780 4 SCREW, M12-1.75 X 65 HHC, G8.8
3 A0000218332 1 GENERATOR, MARATHON 12KW LOFA
4 60032 4 NUT, M8-1.25 HEX
5 0C6119 1 U-BOLT, .615-18 X 2.25 
6 A0000199335 1 MUFFLER
7 A0000199334 1 WELDMENT, EXHAUST - FLEX
8 60026 8 WASHER, M10 SPLIT LOCK
9 60408 8 SCREW, M10-1.50 X 30 STANDARD HEX, G8.8
10 A0001842021           2 STB ENGINE FEET
11 3020829 1 BELT, FAN
12 3020837 1 FAN
13 19219 1 CAP, RADIATOR, 14 PSI
14 3023206 1 ASSEMBLY, RADIATOR
15 G052645 8 SCREW, M12-1.75 X 30 HHC, C8.8
16 G051769 8 WASHER, M12 LOCK
17 G049808 4 WASHER, M12 FLAT
18 A0000199330 4 ENGINE RUBBER MOUNT
19 0H7039 4 WASHER FLAT M13 X 24
20 60305 4 NUT,M12-1.75,NYLK,G8.8,ZC
21 A0001888136 1 WELDMENT, ENGINE MOUNTING
22 60031 8 WASHER, M8 FLAT
23 0D3919 8 WASHER LOCK M8 ZINC
24 G043107 8 SCREW, M8-1.25 X 25 HHC, G8.8
25 A0001842022 1 STB ENGINE FEET
26 A0000218332 1 ENGINE, D1.6L G35 3CE1 T4
27 3020826 1 FILTER, OIL
28 3020827 1 FILTER, FUEL
29 10434 1 HOSE, AIR CLEANER INLET



34 MIH1.2TDI Parts Manual A0003437949 A

FUEL TANK ASSEMBLY

3

4

03827

2

1
2

15

1
2

3
2

4
5

6
9

8

10

11 10

6
5

4

12

7

4

13 14



A0003437949 A MIH1.2TDI Parts Manual 35

FUEL TANK ASSEMBLY
Item Part No. Qty Description Notes

1 60305 4 NUT, M12-1.75 NYLK G8.8 ZC
2 60012 8 WASHER, M12 FLAT LB
3 G053557 4 SCREW HHC M12-1.75 X 40 C8.8
4 0A7989 4 NIPPLE PIPE 3/8NPT X 4 BL IRON
5 MAC3821 2 3/8 IN BRASS BALL VALVE
6 19180 2 FITTING, STRT-.375MNPTX.312 BARB
7 14145 1 BATTERY TRAY
8 0D3919 10 WASHER, M8 LOCK
9 G055173 1 SCREW HHC M8-1.25 X 20 C10.9
10 14146 2 BOLT, J .250-20 X 10.00
11 14682 1 BRACKET, BATTERY HOLD-DOWN
12 MAC4091 1 FUEL LEVEL SENSOR 38 IN
13 A0001832519 1 STB WELDMENT PIPE FUEL
14 MAC1975 1 4 IN VENTED FUEL CAP
15 A0000260863 1 FUEL TANK MIH1.2



36 MIH1.2TDI Parts Manual A0003437949 A

TRAILER ASSEMBLY

12

13
14

15
15

16

9

9
8

10

8

23
2425

24
26

17

3

2

4

4

19
18

10

1

11

11

22

21
2021

5
6

6
7

20
27

2
14

16
28

30

29

03828



A0003437949 A MIH1.2TDI Parts Manual 37

TRAILER ASSEMBLY
Item Part No. Qty Description Notes

1 A0000259208 1 STB TRAILER WELDMENT
2 60031 24 WASHER, M8 FLAT
3 63168 12 SCREW, M8-1.25 X 30 STANDARD HEX, G10.9
4 A0000259210 2 STB FENDER TRAILER WELDMEN
5 66702 2 LIGHT, CLEARANCE 2.00 LED - AMBER No grommet
6 66394 4 GROMMET, SEALED BEAM LIGHT - RUBBER
7 66703 2 LIGHT, CLEARANCE 2.00 LED - RED No grommet
8 10000017173 2 STOP TURN AND TAIL LAMP OVAL LED
9 MAC3637 2 GROMMET, 6.00 OVAL - RUBBER
10 MAC1314 3 JACK, 5000 LB SIDEWINDER
11 10000045773 34 NUT, M10- X 1.50 U-CLIP SHORT TYPE
12 20374B 4 WHEEL, ST235/80R16 - 3500 LB
13 60096 24 NUT, .500-20 LUG, G5
14 60503 14 SCREW, .562-18 X 3.00 HEX, G5
15 19637 6 PLATE, SHACKLE BRACKET - 3.125
16 60504 14 NUT, .562-18 HEX
17 MAC0596 2 KIT, 72.00 AXLE
18 60032 12 NUT, M8-1.25 HEX, G8.8
19 60029 12 WASHER, M8 SPLIT LOCK
20 0K4243 2 SCREW, M12-1.75 X 120, G8.8
21 G022304 12 WASHER FLAT 1/2 ZINC
22 20159 2 CHAIN, TRAILER SAFETY, HI TEST - .375 IN
23 10000045715 2 SCREW, M16-2.0 X 130, G8.8
24 60193 4 WASHER, M16 FLAT
25 MAC0069 1 2-5/16 IN HITCH
26 10000045417 2 NUT, M16-2.00 HEX, NYLOCK, G10.9
27 60305 2 NUT, M12-1.75 NYLOCK, G8.8
28 40545 2 EQUALIZER, TANDEM AXLE - 5.625 CENTERS
29 41795 1 COUPLER, 2.31 BALL ADJ 12500LB BULLDOG Optional
30 19335B 1 COUPLER, LUNETTE RING - 3.00 ID ADJUSTAB Optional



38 MIH1.2TDI Parts Manual A0003437949 A

RECOMMENDED SPARE PARTS - ENGINE

1 2 3 4

5 6 7 8

9

02494

10.



A0003437949 A MIH1.2TDI Parts Manual 39

RECOMMENDED SPARE PARTS - ENGINE
  1. Alternator .................................................................................................... 3020833
  2  Belt, fan ...................................................................................................... 3020829
  3. Filter, air ...................................................................................................... 3020836
  4. Filter, fuel .................................................................................................... 3020827
  5. Filter, oil ...................................................................................................... 3020826
  6. Glow Plug ................................................................................................... 3020830
  7. Hose, radiator - upper................................................................................. 10000030886
  8. Hose, radiator - lower ................................................................................. 10000030896
  9. Pump, fuel .................................................................................................. 13278SRV
10. Starter ......................................................................................................... 3020832
11. Relay, glow plug.......................................................................................... MAC4010 (not shown)



40 MIH1.2TDI Parts Manual A0003437949 A

RECOMMENDED SPARE PARTS - HEATER AND ELECTRICAL

1 2 3 4

5 6 7

03524

9 10

8



A0003437949 A MIH1.2TDI Parts Manual 41

RECOMMENDED SPARE PARTS - HEATER AND ELECTRICAL
  1. Burner, RL38 series.................................................................................... MAC1911
  2. Duct, 12” x 20’............................................................................................. MAC3280
  3. Breaker, 10A - single phase........................................................................ 3021372
  4. Filter, fuel burner......................................................................................... MAC0576
  5. Fuel cap, vented 4.00 inch ......................................................................... MAC1975
  6. Motor, blower 7.5 hp ................................................................................... MAC0973
  7. Nozzle, low fire ........................................................................................... MAC1609
      Nozzle, high fire.......................................................................................... MAC1611
  8. Sensor, A421 .............................................................................................. 10000023341
  9. Control, fan limit.......................................................................................... MAC1488
10. Control, temperature................................................................................... MAC1516

 



42 MIH1.2TDI Parts Manual A0003437949 A





Part No. A0003437949      Rev. A    01/04/2023

©2023 Generac Power Systems, Inc.
All rights reserved.
Specifications are subject to change without notice.
No reproduction allowed in any form without prior written consent 
from Generac Power Systems, Inc.

Generac Power Systems, Inc.
S45 W29290 Hwy. 59, Waukesha WI 53189

GeneracMobileProducts.com │844-ASK-GNRC │844-275-4672

http://www.generacmobileproducts.com

